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Package leaflet: Information for the user 

 

Troxevasin, 300 mg hard capsules 

troxerutin  

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet  
1. What Troxevasin is and what it is used for 

2. What you need to know before you take Troxevasin  

3. How to take Troxevasin  

4. Possible side effects 

5. How to store Troxevasin 

6. Contents of the pack and other information 

 

 

1. What Troxevasin is and what it is used for 
 

Troxevasin reduces the permeability of small blood vessels, or capillaries, preventing the damage of 

the basal membrane of endothelial cells by various factors (capillary protection effect). 

The effect of the medicine is associated with its anti-oxidising action. The main effect of Troxevasin is 

improving venous and capillary tone. Furthermore, its effects include stabilisation of membranes, 

retardation of bleeding, as well as anti-inflammatory, liver protection, radiation protection, detoxifying 

and anti-allergenic actions. Troxevasin inhibits aggregation of thrombocytes and promotes 

improvement of various trophic disorders in case of varicose syndrome. 

Most of absorbed tri-, di- and mono hydroxyethylrutosides are excreted in bile and a significantly 

smaller part through renal route. Tetra(hydroxyethyl)rutoside is absorbed to a small extent from the 

gastrointestinal tract and excreted mainly in urine. 11% of an orally administered dose is excreted in 

urine and bile. Maximum plasma concentration is reached, on average, in 4 hours after oral 

administration and 15% of the administered dose is excreted through kidneys in the first 24 hours. 

 

Indications. Supplementary medicine for swelling caused by chronic venous insufficiency on feet. 

 

2. What you need to know before you take Troxevasin 

 

Do not take Troxevasin 
- if you are allergic to active substance(s) or any of the other ingredients of this medicine (listed 

in section 6). 

 

Warnings and precautions 

Talk to your doctor or pharmacist before taking Troxevasin. 

Do not use this medicine in children. 

 

Other medicines and Troxevasin  

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

No adverse interactions with other medicines or substances have been reported. 

 

 

 



2 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

Only use this medicine during pregnancy if this is indicated and prescribed for you by your doctor. 

While passing into breast milk is minimal, it is advisable to discontinue breast-feeding during 

treatment. 

 

Driving and using machines 
No effects on the ability drive and use machines have been reported.  

 

Troxevasin contains lactose  

If you have been told by your doctor that you have intolerance to some sugars, consult your doctor 

before taking this medicine. 

 

Troxevasin contains Sunset Yellow FCF dye 
May produce an allergic reaction. 

 

 

3. How to use Troxevasin 
 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Take Troxevasin orally with meals. 

 

Take Troxevasin in the evening before bed and in the morning after waking up, as well as in the case 

you experience symptoms of sensitivity disorders – numbness of feet and tonic spasms. 

Initial dose – 1 capsule twice a day (600 mg). 

Maintenance treatment – 1 capsule per day (300 mg) for 2-4 weeks. 

 

Use in children 

Do not use this medicine in children. 

 

Success of treatment with Troxevasin largely depends on regular use of sufficient quantities over an 

extended period of time. Clinical experiences show that doses exceeding 600 mg per day may 

sometimes be need to achieve the desired effect. 

 

If you have the impression that the effect of Troxevasin is too strong or too weak, talk to your doctor 

or pharmacist. 

 

If you take more Troxevasin than you should 
No cases of overdose have been reported. 

 

If you forget to take Troxevasin  
Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, Troxevasin can cause side effects, although not everybody gets them. 

 

Possibility of allergic reactions: itching, rash, urticaria. 

Stomach and gastrointestinal problems, such as nausea, vomiting, diarrhoea, have 

been observed in very rare cases and they subside after treatment is discontinued. 

There have been very rare reports of headache and sleep problems. 
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Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Troxevasin 

 

Do not store above 25°. Store in the original packaging away from light and humidity. 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Troxevasin contains 
- The active substance is troxerutin. One hard capsule contains 300 mg of troxerutin. 

- The excipients are: magnesium stearate, lactose monohydrate. Capsule hull: gelatine and 

colourants (quinoline yellow (E104), Sunset Yellow (E110) titanium dioxide (E171)). 

 

What Troxevasin looks like and contents of the pack 

Opaque yellow gelatine capsule containing a yellow or yellowish-brown powder. PVC/aluminium or 

PVC/PVdC/aluminium blisters, 50 or 100 hard capsules per pack. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

Actavis Group PTC ehf 

Reykjavikurvegi 76-78 

220 Hafnarfjördur 

Iceland 

 

Manufacturer 

Balkanpharma-Razgard AD,  

68 Aprilsko vastanie Blvd,  

7200 Razgrad,  

Bulgaria 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

UAB Teva Baltics Eesti filiaal 

Hallivanamehe 4 

11317 Tallinn 

Tel: +372 6610 801 

 

This leaflet was last revised in December 2020. 

http://www.ravimiamet.ee/

